
� � � � � � � � � � � 	 
 � � � 
 � � 
 � � � � � � 
� � � � � � � � � � � � � � � � � � � �  �� � � � � � � � ! � � � � � � � � � � �  �� � � � � � " � � # #� � � � � � " � � # #� � � � � � � � � � � � � � � � � � � �  �� � � � � � � � � � � $ � � � % & � � � ' ( $ ) * * + ( ,� � � � � � � � " � � $ � � � % & � � � ' ( $ ) * * + ( ,� � � � � � " " " # #� � � � � � � � � � � $ � � � % & � � � ' ( $ ) * * + ( ,� � ! � � � � � �



- . / 0 1 2 3 4 2 5 . 6 7 5 5 3 8 3 5 7 . 9 6 / � ) : * ; ( < = ; + > � + ? @ A B C D E E F G H E I E E E E E E D � < J K ? � + L �

M N O P Q R S

M N O P Q R TM N O P Q R U

M N O P Q R V



W X Y Z [ \ ] ^ \ _ X ` a _ _ ] b ] _ a X c ` Y d e f g h i j k h l m n lo p q r b s ^ t u c b s ^ v w x Z p y a v Y c ] o b ` o _ ^ o p q r b s ^ t u c b s ^ v w x Z p y a v Y c ] o b ` o _ ^z o { X ] v | } ~ � � } � � � � � � � � } � � � �
grommet| z o { X ] v � } � � ~ | � ~ | � � � � ~ | � ~ | �
cap� � ~ � � � } � � � � ~ � � � } �

crankcase kit (starter)
} } � ~ � } � � � � � � ~ � } � � �

screw M5x14 + washer� � � � � � � � � � � � � � � � �
ball bearing 6002(15/32/9)

} � � � � � | � � � � � � � � | � �
nut M8~ � � � � � � � � � � � � � � � �

seeger
} � � ~ � � � � � � � � ~ � � � � �

platec � � � � � � � � � � � � � � � � �
seal 13-32-5 (S7)

c } � � ~ | ~ � ~ � � � � ~ | ~ � ~ �
carb spacer} � ~ � � � � � � � � ~ � � � � �

crankcase kit (Flywheel)
c � � � � � � � � � � � � � � � � � �

gasket� � � � � � � � � � � � � � � � �
seeger ring� � � � � � � � � � � � � � � � �
ball bearing 6002(15/32/9)c � � � � � � � � � � � � � � � � �
seal 13-32-5 (S7)� | � � ~ � � � � � � � � ~ � � � � �
clutch assy| ~ � ~ | � } � � � � � ~ | � } � �
pinc | � � ~ | � � � � � � � ~ | � � � �
clutch spring | } � � } � � } � � � � � } � � } �
washer

z o { X ] v � � � � �| � � ~ | � ~ � � � � � ~ | � ~ � �
flywheel

c | � ~ � � ~ � � � � � ~ � � ~ � �
cilynder/piston kit| � � � � � � } � � � � � � � � } �

screw M5x20
� � � � � � � } � � � � � � � � } �

gasketc | � � ~ | � � � � � � � ~ | � � � �
ignition coil

c � � � � � � � � � � � � � � � � �
piston kit� � � � � � � � � � � � � � � � � �

screw M5x50
~ � � � � � � � � � � � � � � � �

ring snap int� | � � � � � ~ � � � � � � � � ~ �
screw M5x30

� � � � � } � � � � � � � � } � � �
piston ringc � � � ~ | � ~ | � � � � ~ | � ~ | �

tank mix assy� � � � � � � � � � � � � � � � � � �
hose fuel mm245

z o { X ] v � � � � �� � ~ � � � � ~ � � � � � � � � ~ � �
hose fuel 150mm

c | � ~ � � � � � � � � ~ � � � � �
cilynder/piston kitc � � � � � } � � � � � � � � } � � �

fuel tank grommet
� � � � � � � } � � � � � � � � } �

gasket\ � } � ~ � ~ � � � � � � ~ � ~ � � �
pick up fuel

c � � ~ � � � } � � � � ~ � � � } �
piston kit� � � � � } � } � � � � � � } � } � �

fuel cap ass'y
~ � � � � � � � � � � � � � � � �

ring snap int\ � � � � } � } ~ � � � � � } � } ~ �
cap gasket

� � � ~ � � � � � � � � ~ � � � � �
piston ring� � � ~ � � | | � � � � ~ � � | | �

air filter cover� � � � ~ | � � � � � � � ~ | � � � �
air filter� | � � � } ~ � � � � � � � } ~ � �
nut M5� � � � � � ~ � � � � � � � � ~ � �
washer� � � � � ~ � � � � � � � � ~ � � �
air filter box\ � ~ � � � ~ | � � � � � � � ~ | � �
gasketc � � z o { X ] v � s ~ z o { X ] v � � � � � � � � � � � �� } � � � � � � � � � � � � � � � �
choke knob

c � � ~ � � ~ � � � � � ~ � � ~ � �
carburettor WT 694\ � � � � � } � � � � � � � � } � � �

gasket
� | � � � | � � � � � � � � | � � �

K repair kit� � � � � � ~ � � � � � � � � ~ � �
washer

\ � � � � | � | � � � � � � | � | �
gasket + diaph. Kit� � � � � � � � � � � � � � � � � �

screw M5x25
� � � � ~ � � � � � � � � ~ � � �

pump cover~ � � ~ | � } } � � � � ~ | � } } �
crankshaft assy

~ � � � ~ � | � � � � � � ~ � | �
idle screw kitc ~ | � � � � ~ � � � � � � � � ~ � �

needle bearing Ø 9x14x12
c � � � � � � ~ � � � � � � � � ~ �

primer bulbc ~ � � � � } � | � � � � � � } � | �
key

} � ~ } � ~ � � � � � ~ } � ~ � �
needle screw H~ � � ~ � � � � � � � � ~ � � � � �

starter pawl ass'y
� � ~ } � ~ | � � � � ~ } � ~ | �

needle screw L~ ~ � � � � | � � � � � � � � | � �
nut M8

� � � � � � � � � � � � � � � � �
spring needlec ~ � � ~ � � � � � � � � ~ � � � � �

starter assy
� � � � } � | � � � � � � } � | �

spring needle� ~ } � ~ � | } � � � � � ~ � | } � �
pulley/rope

| � � � � � } � � � � � � � � } � �
choke shaft\ ~ � � � � � � � � � � � � � � � � �

rope
c | | � ~ } � ~ � � � � � ~ } � ~ � �

primer bulb support~ � � ~ � � � ~ � � � � ~ � � � ~ �
starter handle

c | � � ~ } � � � � � � � ~ } � � � �
spring~ � � � � ~ } � � � � � � � ~ } � �

spring shield� � � � � � � � � � � � � � � � � � �
rewind spring

z o { X ] v ~ � � � � � � � � � �� � | � ~ | � � | � � � � ~ | � � | �
pawl

c � � � �
carburettor C1Q M41� � � ~ | � � � � � � � ~ | � � � �

spring shield
� | � � } � � } � � � � � } � � } �

repair kit� � � | | | � � � � � � | | | � � � �
snap ring

\ � � � } � � � � � � � � } � � � �
gasket + diaph. Kit� ~ � ~ | � ~ � � � � � ~ | � ~ � �

fuel tank grommet
� � ~ } � ~ � � � � � ~ } � ~ � �

pump cover� � � � } � � � � � � � � } � � � �
screw M6x16

~ � ~ } � ~ } � � � � ~ } � ~ } �
primer bulbc � } � ~ | � � � � � � � ~ | � � � �

muffler gasket
c � � ~ } � ~ � � � � � ~ } � ~ � �

primer bulb supportc � � � ~ | ~ � � � � � � ~ | ~ � � �
muffler assy

} � � } � � � � � � � � } � � � �
needle screw H� � � � � � � } � � � � � � � � } �

clamp
� � � } � � � � � � � � } � � � �

needle screw L� � � � � � � ~ � � � � � � � � ~ �
screw M5x60

� � � } � � � � � � � � } � � � �
spring needle} � � � � � } � � � � � � � � } � �

screw M5x25
� � ~ } � ~ � � � � � ~ } � ~ � �

choke shaft\ } | � � � � � � � � � � � � � � �
spark plug RDJ8J} � � ~ � � � } � � � � ~ � � � } �
engine cover} � � ~ | ~ | } � � � � ~ | ~ | } �
engine cover gasket�   � ¡ ¢ � £ ¤ ¢ � ¥ ¦ ¤ § ¨ �   © ¦ ª © « ¤ ¬ ¦ § ª �   © � ­ ¢ ¨ ® ¨ « � § ® ¨ �   ª £ ¤ ¯ ¨ § � ° © ± £ � ª ¨¯   « ¨ ® ¦ � £ ¤ ¢ � ¥ ¦ ¤ § ¨ ¯   « ¨ ® ¦ ­ « « ¤ ¬ ¦ § ª ¯   « ¤ ² ¨ § § ¨ ® ¨ « � § ® ¨ ¯   « ¦ ¢ ¢ ¨ ¡ « � ¨ ³ ³ ¦ ª ¨°   � ¡ ¢ � £ ¤ ¢ � ¥ ¦ ¤ § ¨ °   ³ ¡ ¤ ´ « ¤ ¬ ¦ § ª °   ¯ � ³ ³ ¨ ® ¨ « � § ® ¨ °   ´ ¨ § ¦ ª ¨ § � ° © ± £ � ª ¨§ ­ ¤ ¬ ¦ ° ¤ ® ¦ ° ¦ § ¨ ´ µ ¶ § ­ « ¯ ¨ £ ³ § ¤ ­ ¬ ¨ ¡ ¡ ¨ ³ £ ¨ ± ¨ £ ¨ § ° ¨ ³ § ¨ ­ ° ¤ ® ¨ ·

« ¦ µ ¡ � ¸ ¸ ¹ º ¬ ¸ » ¸ ¸ ¸ ¸ ¸ ¸ � d j ¼ ½ ¾ ¿ l À Á



- . / 0 1 2 3 4 2 5 . 6 7 5 5 3 8 3 5 7 . 9 6 / � ) : * ; ( < = ; + > � + ? @ A B C D E E F G H E I E E E E E E D � < J K ? � + L �

M N O P Q R Â
M N O P Q R Ã

M N O P Q R Ä



Å Æ Ç È É Ê Ë Ì Ê Í Æ Î Ï Í Í Ë Ð Ë Í Ï Æ Ñ Î Ç Ò Ó Ô Õ Ö × Ø Ù Ö Ú Û Ü Ú ÝÞ ß à á Ð â Ì ã ä Ñ Ð â Ì å æ ç È ß è Ï å Ç Ñ Ë Þ Ð Î Þ Í Ì Þ ß à á Ð â Ì ã ä Ñ Ð â Ì å æ ç È ß è Ï å Ç Ñ Ë Þ Ð Î Þ Í Ìé Þ ê Æ Ë å ë ì ì í î í ï í ð ë ñ ò í î í ï í ð ó
flange adapterì ï í î ô ì ò ò ë ñ ò í î ô ì ò ò õ
screw M5 and washerö í î ñ ë ì ñ ë ñ ò í î ñ ë ì ñ ó

right handle assy
Ê ì ò í î í ò ö ë ë ñ ò í î í ò ö ë ó

flangeí í î ô ò ì í ë ñ ò í î ô ò ì í õ
screw 4x18 ÷ ì ð í î í ò í ñ ë ñ ò í î í ò í ñ ó

spacerñ í î í ë ñ ñ ë ñ ò í î í ë ñ ñ ó
right handle (right half)

Ê ï ô é Þ ê Æ Ë å ïî í î í ë ñ ï ë ñ ò í î í ë ñ ï ó
throttle trigger ÷ ï ö í î ð ö ë ë ë ñ ò í î ð ö ë ë ó

guard ass'yë í î í ë î ô ë ñ ò í î í ë î ô ó
trigger spring

ï í í í ï ë ì ñ ë ñ ò í í ï ë ì ñ ø
screw M5x16ì í î í ë ñ ò ë ñ ò í î í ë ñ ò ó

safety lever
ï ñ í î í ì í ð ë ñ ò í î í ì í ð ó

upper clampï í î í ë ñ î ë ñ ò í î í ë ñ î ó
right handle (left half)

ï î í î í ï ë í ë ñ ò í î í ï ë í ó
lower clampò í î í ë ñ ð ë ñ ò í î í ë ñ ð ó

throttle advance
ï ë í í ð í ô ò ë ñ ò í í ð í ô ò ø

nutð í î í ì ô ë ë ñ ò í î í ì ô ë ó
right handle bar ÷ ï ì í î í ì î î ë ñ ò í î í ì î î ó

guard extensionÑ ö ô í î ñ ë ì ì ë ñ ò í î ñ ë ì ì ó
wires assy

ï ï í î ö ð ï ñ ë ñ ò í î ö ð ï ñ ó
line cutterö ö í î í î ñ ð ë ñ ò í î í î ñ ð ó

switch
ï ò í í ï ë ì ñ ë ñ ò í í ï ë ì ñ ø

screw M5x16Ñ ö í í î ñ ë ì ð ë ñ ò í î ñ ë ì ð ó
throttle cable

ï ð í î ô ò ì í ë ñ ò í î ô ò ì í ó
screw M5x14ö ñ í ñ ë ð ö í ë ñ ò í ñ ë ð ö í ó

nut M6í ô í î ñ î í ò ë ñ ò í î ñ î í ò ó
handle clamp assyí ö í í ð ô ï ï ë ñ ò í í ð ô ï ï ø
screw M5x18í í í î í í ô ô ë ñ ò í î í í ô ô ó
upper clampí ñ í î ñ ô ò í ë ñ ò í î ñ ô ò í ó
handle clampí î í î ö ì ò î ë ñ ò í î ö ì ò î ø
d .25 adapter

é Þ ê Æ Ë å ìí ë í î í ð ô ô ë ñ ò í î í ð ô ô ó
lower clampí ì í ñ ë ò ô ñ ë ñ ò í ñ ë ò ô ñ ù
screw M5x25 ÷ ö í î ö ö ë ë ë ñ ò í î ö ö ë ë ó

flangeí ï í î í ì ö ñ ë ñ ò í î í ì ö ñ ó
left handle assy

Ê í í î ö ô ô ì ë ñ ò í î ö ô ô ì ó
plate bladeí ò í î ô ò ì í ë ñ ò í î ô ò ì í ø

screw 4x18
Ê ñ í ñ ì ë ð ì ë ñ ò í ñ ì ë ð ì ó

cupí ð í î í ë ñ ì ë ñ ò í î í ë ñ ì ó
left handle (right half)

Ê î í î ô î ò ö ë ñ ò í î ô î ò ö ó
nutñ ô í î í ë ñ ë ë ñ ò í î í ë ñ ë ó

left handle (left half)ñ ö í î í ì ô ì ë ñ ò í î í ì ô ì ó
left handle barî ô í î í í ñ ñ ë ñ ò í î í í ñ ñ ó
mount ass'yî ö í ñ ì ñ ï ò ë ñ ò í ñ ì ñ ï ò ó
snap ringî í í ñ ë ò ô í ë ñ ò í ñ ë ò ô í ó
screw M5x14

é Þ ê Æ Ë å ïî ñ í ñ ë ð ö ò ë ñ ò í ñ ë ð ö ò ó
ball bearingî î í í ï í ò î ë ñ ò í í ï í ò î ó
clutch drum

Ê ö ë ñ ö ô í ë ô ô ö ë ñ ö ô í ë ô ô ö ó
P 25 trimmer headî ë í î í ñ ð ò ë ñ ò í î í ñ ð ò ó

diaphragm
í ë ñ ï î ö ð ñ ô í ë ñ ï î ö ð ñ ô í ó

bodyî ì í ñ ë ò ô ì ë ñ ò í ñ ë ò ô ì ù
screw M5x20

ñ ë ñ ï ñ ñ ò ð ô ö ë ñ ï ñ ñ ò ð ô ö ó
adapter T25î ï í í ë î ï í ë ñ ò í í ë î ï í ó

upper clamp
Ñ î ë ñ ï ñ ñ ò ò ô ö ë ñ ï ñ ñ ò ò ô ö ó

spring T25î ò í í ë î ï ñ ë ñ ò í í ë î ï ñ ó
lower clamp

Ñ ë ë ñ ï î ö ð ì ô ö ë ñ ï î ö ð ì ô ö ó
knobî ð í ñ ë ò ô î ë ñ ò í ñ ë ò ô î ø

screw M5x30
Ñ ì ë ñ ï î ö ð ë ô ö ë ñ ï î ö ð ë ô ö ó

spool whithout lineë ô í í ò ö ô ð ë ñ ò í í ò ö ô ð ó
drive shaft

Ñ ï ë ñ ï î ö ð ï ô ö ë ñ ï î ö ð ï ô ö ø
bushingë ö í í ð ò ë ô ë ñ ò í í ð ò ë ô ø

cable retainer ring d.25
ò ë ñ ï î ö ð î ô ö ë ñ ï î ö ð î ô ö ó

coverë í í ñ ë ð ö ö ë ñ ò í ñ ë ð ö ö ø
screw M6x12ë ñ í í ò ö ë í ë ñ ò í í ò ö ë í ø
half hook, d.25ë î í ñ ì ì î í ë ñ ò í ñ ì ì î í ø
nut M6ë ë í î í î î í ë ñ ò í î í î î í ó
shaftë ì í í ò ö ð í ë ñ ò í í ò ö ð í ú
bushingì ö í ñ ë ò ô í ë ñ ò í ñ ë ò ô í ó
screw M5x14ì í í ñ ë ò ô ñ ë ñ ò í ñ ë ò ô ñ ó
screw M5x25ì ñ í ñ ì ë í ð ë ñ ò í ñ ì ë í ð ø
spli washerì î í î í ï í ò ë ñ ò í î í ï í ò ó
gear boxì ë í î ô ö ë ö ë ñ ò í î ô ö ë ö ó
screw M8x10

û ü û ý þ û ÿ � þ û � � � Ü � û ü � � � � � � � � Ü � û ü � û � þ � 	 � � û Ü 	 � û ü � ÿ � 
 � Ü û � � � ÿ û � �
 ü � � 	 � û ÿ � þ û � � � Ü � 
 ü � � 	 � � � � � � � Ü � 
 ü � � 
 � Ü Ü � 	 � � û Ü 	 � 
 ü � � þ þ � ý � û � � � � � �� ü û ý þ û ÿ � þ û � � � Ü � � ü � ý � � � � � � Ü � � ü 
 û � � � 	 � � û Ü 	 � � ü � � Ü � � � Ü û � � � ÿ û � �Ü � � � � � � 	 � � � Ü � � Ò � Ü � � 
 � ÿ � Ü � � � � ý ý � � ÿ � � � ÿ � Ü � � � Ü � � � � 	 � �

� � Ò ý ø � � � � � � ú � � � � � � ø � � � � � � � � �


